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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5785MHz Antenna Vertical
120
;: T
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Frequency|Hz)]
T — Visitical PK
Freq. Level Factor Limit Margin Height Angle .
NO- | IMHz | @Buvim] | [dB] [dBuV/m] [dB] [cm] ] FElE
1 30.97 34.55 10.02 40.00 5.45 100 295 Vertical
2 78.5 36.80 7.46 40.00 3.20 100 145 Vertical
3 264.74 33.41 14.96 46.00 12.59 100 232 Vertical
4 415.09 38.05 20.12 46.00 7.95 100 300 Vertical
5 480.08 40.62 21.72 46.00 5.38 100 103 Vertical
6 600.36 39.63 24.33 46.00 6.37 100 232 Vertical

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Horizontal
120
g e FCC PAPT 15C-0F Limit
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Fregquency{Hz)]
— — Horzontal PR
Freq. Level Factor Limit Margin Height Angle .
NO- | IMHz | @Buvim] | [dB] [dBuV/m] [dB] [cm] ] FElE
1 39.7 22.90 11.86 40.00 17.10 100 157 Horizontal
2 80.44 32.57 7.15 40.00 7.43 100 127 Horizontal
3 147.37 33.85 14.88 43.50 9.65 100 22 Horizontal
4 177.44 31.08 13.24 43.50 12.42 100 109 Horizontal
5 278.32 41.65 16.14 46.00 4.35 100 278 Horizontal
6 388.9 41.31 19.39 46.00 4.69 100 260 Horizontal

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Vertical
120
8 ] FOO PAPT 15008 Limit
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FrequencyiHz)]
— F — Vel PK
Freq. Level Factor Limit Margin Height Angle .
NO- | IMHz | @Buvim] | [dB] [dBuV/m] [dB] [cm] ] FElE
1 76.56 36.11 7.87 40.00 3.89 100 126 Vertical
2 92.08 36.73 8.12 43.50 6.77 100 166 Vertical
3 140.58 34.70 14.88 43.50 8.80 100 14 Vertical
4 411.21 38.15 20.04 46.00 7.85 100 196 Vertical
5 500.45 39.94 22.19 46.00 6.06 100 24 Vertical
6 750.71 42.13 27.24 46.00 3.87 100 232 Vertical

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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EUT VAVA Chrpma 4K UST Triple Model Name VA-SP003
Laser Projector
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal
720  dBu¥/m
Limit: —_
M argin: JR—
} ! 3% 3
1) 2 | g
32 A WMM
-8
20,000 A0 &0 B0 70O 80 [MHz) 200 400 500 GO0 TOO 1000000
Reading Correct Measure-
No. Mk. Freq. Level Eactor ment Limit  Owver
MHz dBuY dB dBu\vim dBuVfm dB Detector
1 96 4362 2350 97T 3327 4350 -1023 peak
2 147.4036 20.86 12.10 32.96 4350 -1054 peak
3 307 8313 23.06 16.62 3968 4600 -632 peak
4 * 3325187 25 66 1717 42 83 4600 -317 QP
5 1 3907226 2310 18.47 4157 4600 443 peak
B 684 7454 15.81 17.97 3378 4600 -1222 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Vertical
2.0  dBuvim
Limit: _
Margin- —
| |
|
1 | ' 5 X
’ oo ] A i
-5
20,000 40 R0 B0 F0 B8O [MHz] 200 400 500 GO0 OO 1000000

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuv/m dBuV/m dB Detector
1 * 56.0007 2471 10.47 35.18 4000 482 peak
2 725916 18.74 11.55 30.29 4000 -971 peak
3 96 4362 21.25 8.7 29.96 4350 -1354 peak
4 411.8240 16.63 14.34 30.97 4600 -1503 peak
5 601.4265 13.65 19.95 33.60 4600 -1240 peak
B 6406110 17.03 20.03 37.06 4600 -894 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5200MHz Antenna Horizontal
720 dBuV/m
Limit: —_—
Margin- J—
i ' {3
J
42 | 2 2 2
IWJ\MW WIWW
-8
30.000 A0 L] ED 7O 80 [MHz] 300 400 500 GO0 70D 1000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuY dB dBu\vim dBuVfm dB Detector
1 H6.0007 16.45 10.38 26.83 4000 -1317 peak
2 964361 23.00 977 3277 4350 -1073 peak
3 219.0752 24 68 7.32 32.00 4600 -1400 peak
4 * 3325187 2517 1717 42 34 4600 -366 QP
5 1 3907225 23.60 18.47 42 07 46 00 -393 peak
B 684 7454 16.31 17 .97 3428 46 00 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5200MHz Antenna Vertical
720 dRu¥Sm
Limit: —_—
M argin- —
| B
I
2 | | s
iF N ol
-8
20,000 A0 50 GD F0 e0 [MHz) 200 100 500 GO0 700 1000_000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuV dB dBuvim dBuvim dB Detectar
1 332.5623 21.36 7.28 28.64 4000 -11.36 peak
2" 56.0007 24 71 10.47 35.18 4000 482 peak
3 725916 18.74 11.55 30.29 4000 -9.71 peak
4 96 4361 21.25 8.7 2996 4350 -1354 peak
5 499 4245 14.871 16.97 31.78 4600 -1422 peak
5] 640.6109 17.03 20.03 37.06 4600 -894 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compl

iance(Shenzhen)Co., Ltd

Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 258 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5240MHz Antenna Horizontal
720 dBuV/m
Limit: —_—
M argin- JR—
J ] I
| | o
|2 3 B
32 7
IM Wﬂ’w‘/
-8
30,000 40 &0 B0 70 80 [MHz) 300 100 500 GO0 TOO 1000.000
Reading Correct Measure-
Mo. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuVim dBuvfm dB Detector
1 h6.0007 16.45 10.38 26.83 4000 -1317 peak
2 96.4361 23.50 977 33.27 4350 -10.23 peak
3 147 4036 20.86 1210 32.96 4350 -1054 peak
4 * 3325187 25 68 1717 42 85 4600 -315 QP
5 1 3907225 2360 18.47 42 07 4600 -393 peak
6 G684 7454 16.31 1797 3428 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5240MHz Antenna Vertical
720 dBuv/m
Limit: —_
M argin- JR—
| |
| .
2 ! X
a2 y 2 | 5
; W4 WMJJLLWW
-8
20000 A0 50 G0 F0 80 [MHz] 300 100 500 B00 TOO 1000.000
Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit ~ Over
MHz dBuy dB dBuv/m dBu'im dB Detector
1 335623 20.36 728 27 64 4000 1236 peak
2 * bB.0007 24 21 1047 34 68 4000 -532 peak
3 725916 18.24 11.55 2979 4000 -1021 peak
4 96 4361 2075 B.71 29 46 4350 -1404 peak
5 411.8240 17.13 14.34 347 4600 -1453 peak
6 6406109 17.53 20.03 3756 4600 -844 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088 E-mail: a

gc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5260MHz Antenna Horizontal
720 dBuv/m
Limit: _—
M argin: —
| i
| | X 3
-8
20,000 A0 &0 B0 F0 490 [MHz) 300 400 500 GO0 70O 1000.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuvi/m dBuvim dB Detector
1 G6 4361 23.00 Q77 3297 4350 -1073 peak
2 147 4036 20.36 1210 32.46 4350 -11.04 peak
3 2190752 2418 7.32 31.50 4600 -1450 peak
4 % 3325187 2557 1717 4274 4600 -326 QP
5 1 3807225 23.60 18.47 42 07 4600 -393 peak
5] G684 7454 16.31 17.97 34.28 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compl

iance(Shenzhen)Co., Ltd

Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5260MHz Antenna Vertical
720  dBu¥/m
Limit: _
Margin- —
|
|
! g

A b

? 30.000 A0 L] ED  FO 8D [MHz) 300 400 500 GO0 700 1000_000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver

MHz dBuv dB dBuv/m dBuvim dB Detector
1 335623 20.36 7.28 2764 4000 -1236 peak
2 * 56.0007 23.71 1047 3418 4000 -582 peak
3 725916 17.74 11.55 2929 4000 -10.71 peak
4 96.4361 20.75 8.7 2946 4350 -14.04 peak
5 3325187 16.55 14.31 3086 4600 -15.14 peak
6 640.6109 16.53 20.03 3656 4600 -944 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple

EUT Laser Projector Model Name VA-SP003

Temperature 25°C Relative Humidity 60%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11a20 5300MHz Antenna Horizontal

720  dBu¥/m

Limit: _
Margin: —

’ | W

30.000 40 50 B0 70 8D [MHz] 200 100 500 G600 ToO 1000000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower

MHz dBuv dB dBuv/m dBuvfm dB Detector
1 96.4361 23.00 9.77 3277 4350 -1073 peak
2 147 4036 20.36 12.10 32.46 4350 -11.04 peak
3 219.0752 2418 7.32 31.50 4600 -1450 peak
4 1 3078312 23.56 16.62 40.18 46.00 -582 peak
5
6

*3325187 2546 177 4263 4600 -337 QF
I 3907225  23.60 18.47 4207 4600 -393 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5300MHz Antenna Vertical
720 dBuvim
Limit: _
Margin: —_—
| B
| .
g | | ¥
’ PV N L U
-8
30.000 40 50 B0 70 80 [MHz] 300 400 500 G00 700 1000.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVvim dBuVim dB Detector
1 33.5623 21.36 728 28 64 4000 -11.36 peak
2 * hB.0007 2521 1047 3568 4000 432 peak
3 725916 19.24 11.55 30.79 4000 921 peak
4 96 4361 21.75 87 3046 4350 -13.04 peak
5 411.8240 17.13 1434 3147 4600 -1453 peak
B 6406109 17.63 2003 3756 4600 -B44 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compl
Attestation of Global Compl
Tel: +86-755 2523 4088

iance(Shenzhen)Co., Ltd
jance(Shenzhen)Std & Tech Co., Ltd
E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Horizontal
720 dBuV/m
Limit: —_—
Margin: —_—
| B
i | 12
2 3 &
32
1 W WM
8
30,000 40 50 B0 70 80 [MHz) 200 400 500 GO0 OO 1000.000
Reading Correct Measure-
MNo. Mk. Freq. Level Eactor ment Limit  Ower
MHz dBuv dB dBuVv/m dBuVim dB Detector
1 h6.0007 16.45 1038 26.83 4000 -1317 peak
2 96 4361 23.00 977 3277 4350 -10.73 peak
3 147 4036 20.36 1210 3246 4350 -11.04 peak
4 * 3325187 2562 177 4279 4600 -321 QF
5 1 3907225 22 60 18.47 41.07 4600 493 peak
B 684 7454 15.81 17.97 33.78 4600 -1222 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped b

y the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Vertical
72.0 dBu¥/m
Limit: —_—
M argin- —
| B
|
2 | | 3
-8
30.000 40 50 B0 7O B0 [MHz] 300 400 500 GO0 700 1000_000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuY dB dBu\vim dBuVfm dB Detector
1 33.5623 20.36 728 27 64 4000 1236 peak
2 * 56.0007 2421 1047 34 68 4000 -532 peak
3 725916 18.24 11.55 2979 4000 -1021 peak
4 96 4361 2075 B.71 29 46 4350 -1404 peak
5 411.8240 1713 1434 .47 4600 -1453 peak
B 640.6109 16.53 2003 36.56 4600 -944 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




®
A\GC Report No.: AGC00210210705FE06

Page 266 of 349

VAVA Chroma 4K UST Triple

EUT Laser Projector Model Name VA-SP003

Temperature 25°C Relative Humidity 60%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11a20 5500MHz Antenna Horizontal

720 dBu¥/m

Limit: —_—
Margin- JR—

o

T -

30.000 A0 50 B0 70 B0 [MHz] 300 400 500 GO0 TOO 1000000

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower

MHz dBuv dB dBuv/m dBuvfm dB Detector
1 55.6094 15.64 10.27 2591 4000 -1409 peak
2 96.4361 23.00 977 3277 4350 -10.73 peak
3 147.4036 20.36 12.10 32.46 4350 -11.04 peak
4 * 3325187 2563 1717 42 80 4600 -320 QP
5
6

I 3962412 2283 18.60 4143 4600 457 peak
684.7454 16.31 17.97 3428 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5500MHz Antenna Vertical
720 dBu¥/m
Limit: —_—
Margin: J—
I
| .
2 I X
F |
32 3 i

|l b

? 30.000 40 50 60 70 80 [MHz]) 300 400 500 GO0 700 1000000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuvim dBu%fm dB Detector
1 33.5623 20.36 7.28 2764 4000 -12.36 peak
2 * 56.0007 2421 1047 34.68 4000 -532 peak
3 725916 18.24 11.55 2979 4000 -10.21 peak
4 96.4361 21.25 8.7 2996 4350 -1354 peak
5 3325187 16.55 14.31 30.86 4600 -15.14 peak
6 640.6109 17.53 20.03 37.56 4600 -844 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5600MHz Antenna Horizontal
720 dBuV/m
Limit: —_—
M argin: —_—
J
i | I3
-8
20,000 40 50 B0 70 90 [MHz) 300 400 500 GO0 YOO 1000000

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuvim dBuvim dB Detector

1 96.4361 23.00 9.77 3277 4350 -10.73 peak
2 147 4036 20.36 12.10 32.46 4350 -11.04 peak
3 219.0752 2368 7.32 31.00 4600 -1500 peak
4 * 3325187 2552 177 4269 4600 -331 AP

5 1 390.7225 2260 18.47 41.07 4600 493 peak
6 684.7454 15.31 17.97 33.28 46.00 -1272 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compl
Attestation of Global Compl
Tel: +86-755 2523 4088

iance(Shenzhen)Co., Ltd
jance(Shenzhen)Std & Tech Co., Ltd
E-mail: agc@agccert.com Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 269 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5600MHz Antenna Vertical
F20  dRuv/m
Limit: —_—
Margin: —_—
| B
| .
1 ' X
a2 3 2 | 3 4;- ?MLLMHW
-8
30.000 40 50 GO 70 80 [MHz) 200 400 500 GO0 70O 1000_000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuY dB dBu\vim dBuVim dB Detector
1 *  56.0007 24 21 1047 34 68 4000 -532 peak
2 725916 18.24 11.55 2979 4000 -1021 peak
3 96.4361 20.75 8.71 29.46 4350 -1404 peak
4 411.8240 1713 14 .34 47 4600 -1453 peak
5 499 4245 15.31 16.97 3228 4600 -1372 peak
B 640.6109 17653 2003 37 56 4600 -B844 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple

EUT Laser Projector Model Name VA-SP003

Temperature 25°C Relative Humidity 60%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11a20 5700MHz Antenna Horizontal

720  dBu¥/m

Limit: _
Margin: —_—

o

30.000 40 50 B0 70 80 [MHz] 300 4100 500 G600 70O 1000.000

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor  ment Limit ~ Over

MHz dBu dB dBuV/m dBuV/m dB Detector
1 96 4361 23.00 977 3277 4350 -10.73 peak
2 147 4036 20.36 12.10 32.46 4350 -11.04 peak
3 307.8312 23.06 16.62 39.68 4600 -632 peak
4 * 3325187 2546 1717 4263 4600 -337 QP
5
6

I 3807225 2260 18.47 410/ 4600 493 peak
684 7454 16.31 17.97 3428 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5700MHz Antenna Vertical
720 dBu¥/m
Limit: —_—
Margin- JR—
|
|
4 | | ¥
AVE™ bl
3
30.000 40 50 60 70 80 [MHz]) 300 400 500 GO0 700 1000. 000

Reading Correct Measure-

Mo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuv dB dBuv/m dBuVim dB Detector
1 335623 21.36 7.28 28.64 4000 -11.36 peak
2 * 56.0007 25.21 10.47 35.68 4000 432 peak
3 725916 19.24 11.55 30.79 4000 -921 peak
4 96 4361 21.75 8.7 30.46 4350 -1304 peak
5 411.8240 16.63 14.34 30.97 4600 -1503 peak
6 640.6109 17.03 20.03 37.06 4600 -894 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5745MHz Antenna Horizontal
720 dBuVim
Limit: —_—
M argin: —_—
J 5 I
| | e
1]
’ ] 3W i e
8
30,000 40 &0 B0 70 g0 [MHz) 300 100 500 FOOD 1000.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuY dB dBuVv/m dBuv/m dB Detector
1 96 4361 2400 977 3377 4350 973 peak
2 147 4036 21.86 1210 33.96 4350 -954 peak
3 219.0752 24 68 7.32 32.00 4600 -14.00 peak
4 * 33z25187 25.66 1717 4283 4600 -317 QP
5 1 3907225 23.60 18.47 42 07 4600 -393 peak
6 684 7454 16.31 17.97 3428 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5745MHz Antenna Vertical
720 dBu¥/m
Limit: —_—
Margin- J—
| |
| .
2 : X
. 5 | .
; ; ; WWM
-8
30,000 40 &0 B0 70 B0 [MHz) 300 100 L0000 70O 1000000
Reading Correct Measure-
MNo. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuy dB dBuVim dBuVvim dB Detector
1 335623 20.36 728 27 64 4000 -1236 peak
2 * he.000v 24 21 1047 34 68 4000 -532 peak
3 72.5916 18.24 11.55 29.79 4000 -10.21 peak
4 96 4361 2075 am 29.46 4350 -1404 peak
5 411.8240 1713 1434 3147 4600 -1453 peak
B 640 6109 17.53 2003 37 56 4600 -B44 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5785MHz Antenna Horizontal
720 dRuV/m
Limit: —
M argin: —_—
| B
| R
|1 2 c
-8
20,000 40 50 GO 70 80 [MHz) 300 100 500 GO0 70O 1000. D00
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Ower
MHz dBuy dB dBuv/m dBuvim dB Detector
1 96.4361 2350 977 33.27 4350 -1023 peak
2 147 4036 20.86 12.10 32.96 4350 -1054 peak
3 307.8312 2206 16.62 38.68 46 00 -7.32 peak
4 * 3325187 2566 17AT 42 83 4600 -317 QP
5 1 3807225 2210 18.47 40.57 4600 -543 peak
& 684 7454 15.31 17.97 33.28 4600 -1272 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5785MHz Antenna Vertical
720  dBu¥/m
Limit: —_—
M argin: J—
| |
|
1 | ' Ik
’ A 4WWMM
-8
30.000 40 50 B0 70 80 [MHz]) 300 400 500 GOD F00 1000_000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuY dB dBuV/m dBuVim dB Detector
1 * h6.0007 2421 1047 34 68 4000 532 peak
2 725916 18.24 11.55 2979 4000 -1021 peak
3 96 4361 2075 B.71 29 46 4350 -1404 peak
4 411.8240 17.13 1434 3147 4600 -1453 peak
5 499 4245 15.31 16.97 3228 4600 -1372 peak
6 6406109 16.53 2003 36.56 4600 -944 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.

Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Horizontal
720 dBu¥/m
Limit: —_—
Margin: —
| 1
| 1% 3
J
7 > Yy "
i | WMM
-8
30,000 40 &0 B0 70 80 [MHz) 300 100 0D GO0 TOO 1000000

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Owver
MHz dBuv dB dBuv/m dBuvim dB Detector

1 96 4361 24.00 977 3377 4350 973 peak
2 147 4036 21.36 12.10 3346 4350 -10.04 peak
3 307.8312 22 56 16.62 39.18 4600 682 peak
4 * 3325187 25.36 1717 42.53 4600 -347 QF

5 | 380.7225 22 60 18.47 41.07 4600 493 peak
6 684 7454 16.31 17.97 3428 4600 -11.72 peak

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compl
Attestation of Global Compl
Tel: +86-755 2523 4088

iance(Shenzhen)Co., Ltd
jance(Shenzhen)Std & Tech Co., Ltd
E-mail: agc@agccert.com Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Vertical
720 dBu¥/m
Limit: _
M argin:

ok

’ ] LA e

30.000 40 50 60 70 8D [MHz] 300 400 500 GO0 70O 1000.000

Reading Correct Measure-
MNo. Mk Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuv/m dBuVim dB Detector
1 * 56.0007 2421 10.47 34.68 4000 532 peak
2 725916 17.74 11.55 2929 4000 -10.71 peak
3 964361 20.25 8.7 28.96 4350 -1454 peak
4 3325187 15.55 14.31 29.86 4600 -16.14 peak
5
6

640.6109 16.53 20.03 3656 4600 -944 peak
869.1301 9.37 2257 3194 4600 -14.06 peak

RESULT: PASS

Note: All the antennas have been pre-tested, and all modes of each antenna are tested. The 802.11a20 of
antenna 1 is the worst case and recorded in the test report.
Factor = Antenna Factor + Cable loss - Amplifier gain, Margin= Limit-Level.

The “Factor” value can be calculated automatically by software of measurement system.

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/
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EUT VAVA Chrpma 4K UST Triple Model Name VA-SP003
Laser Projector
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBpV/im) (dB)
10360.042 46.38 9.14 55.52 68.20 -12.68 peak
15540.063 40.14 10.22 50.36 74.00 -23.64 peak
15540.063 31.58 10.22 41.80 54.00 -12.20 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBpV/im) (dB)
10360.042 47.54 9.14 56.68 68.20 -11.52 peak
15540.063 41.29 10.22 51.51 74.00 -22.49 peak
15540.063 31.87 10.22 42.09 54.00 -11.91 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd

Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5200MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB) w
10400.042 47.51 9.14 56.65 68.20 -11.55 peak
15600.063 42.16 10.22 52.38 74.00 -21.62 peak
15600.063 33.97 10.22 44.19 54.00 -9.81 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/im) (dB) »
10400.042 46.28 9.14 55.42 68.20 -12.78 peak
15600.063 40.37 10.22 50.59 74.00 -23.41 peak
15600.063 31.69 10.22 41.91 54.00 -12.09 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd

Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5240MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB) w
10480.042 48.64 9.27 57.91 68.20 -10.29 peak
15720.063 42.15 10.38 52.53 74.00 -21.47 peak
15720.063 32.76 10.38 43.14 54.00 -10.86 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/im) (dB) w
10480.042 46.23 9.27 55.50 68.20 -12.70 peak
15720.063 42.37 10.38 52.75 74.00 -21.25 peak
15720.063 31.59 10.38 41.97 54.00 -12.03 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5260MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10520.044 48.61 9.29 57.90 68.20 -10.30 peak
15780.066 42.97 10.42 53.39 74.00 -20.61 peak
15780.066 32.13 10.42 42 55 54.00 -11.45 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10520.044 4751 9.29 56.80 68.20 -11.40 peak
15780.066 41.37 10.42 51.79 74.00 -22.21 peak
15780.066 3258 10.42 43.00 54.00 -11.00 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5300MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuVim) (dB)
10600.044 4756 9.31 56.87 74.00 -17.13 peak
10600.044 38.91 9.31 48.22 54.00 -5.78 AVG
15900.066 42.10 10.44 52.54 74.00 -21.46 peak
15900.066 32.44 10.44 42.88 54.00 -11.12 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
10600.044 48.64 9.31 57.95 74.00 -16.05 peak
10600.044 3751 9.31 46.82 54.00 -7.18 AVG
15780.066 42.15 10.44 5259 74.00 -21.41 peak
15780.066 34.27 10.44 4471 54.00 -9.29 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10640.044 46.23 9.35 55.58 74.00 -18.42 peak
10640.044 37.84 9.35 47.19 54.00 -6.81 AVG
15960.066 40.12 10.46 50.58 74.00 -23.42 peak
15960.066 31.58 10.46 42,04 54.00 -11.96 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
10640.044 48.64 9.35 57.99 74.00 -16.01 peak
10640.044 39.52 9.35 48.87 54.00 -5.13 AVG
15960.066 42.15 10.46 52.61 74.00 -21.39 peak
15960.066 32.74 10.46 43.20 54.00 -10.80 AVG
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5500MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11000.044 48.64 9.37 58.01 74.00 -15.99 peak
11000.044 39.52 9.37 48.89 54.00 -5.11 AVG
16500.066 43.29 10.48 53.77 68.20 -14.43 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11000.044 48.64 9.37 58.01 74.00 -15.99 peak
11000.044 40.24 9.37 49.61 54.00 -4.39 AVG
16500.066 42.16 10.48 52.64 68.20 -15.56 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5600MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ—Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
11200.044 4964 9.38 59.02 74.00 -14.98 peak
11200.044 40.23 9.38 4961 54.00 -4.39 AVG
16800.066 42.16 10.49 52.65 68.20 -15.55 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
11200.044 48.64 9.38 58.02 74.00 -15.98 peak
11200.044 40.25 9.38 4963 54.00 -4.37 AVG
16800.066 4291 10.49 53.40 68.20 -14.80 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5700MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11400.044 48.64 9.39 58.03 74.00 -15.97 peak
11400.044 37.54 9.39 46.93 54.00 -7.07 AVG
17100.066 38.42 10.49 48.91 68.20 -19.29 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11400.044 49.61 9.39 59.00 74.00 -15.00 peak
11400.044 40.04 9.39 49.43 54.00 -457 AVG
17100.066 4355 10.49 54.04 68.20 -14.16 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5745MHz Antenna Horizontal/Vertical

RADIATED EMISSION ABOVE 1GHZ-Horizontal

Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11490.042 46.38 9.42 55.80 74.00 -18.20 peak
11490.042 37.54 9.42 46.96 54.00 -7.04 AVG
17235.063 40.12 10.51 50.63 68.20 -17.57 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11490.042 45.16 9.42 54.58 74.00 -19.42 peak
11490.042 36.57 9.42 45.99 54.00 -8.01 AVG
17235.063 40.12 10.51 50.63 68.20 -17.57 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5785MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
11570.042 46.37 9.42 55.79 74.00 -18.21 peak
11570.042 35.12 9.42 44.54 54.00 -9.46 AVG
17355.063 41.87 10.51 52.38 68.20 -15.82 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB)
11570.042 47.61 9.42 57.03 74.00 -16.97 peak
11570.042 35.24 9.42 44.66 54.00 -9.34 AVG
17355.063 43.65 10.51 54.16 68.20 -14.04 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
11650.042 47.54 9.62 52.98 74.00 -21.02 peak
11650.042 38.69 9.62 45.05 54.00 -8.95 AVG
17475.063 43.12 10.75 47.61 68.20 -26.39 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB)
11650.042 45.61 9.62 53.55 74.00 -20.45 peak
11650.042 36.57 9.62 47.64 54.00 -6.36 AVG
17475.063 41.13 10.75 48.61 68.20 -25.39 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

RESULT: PASS
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EUT VAVA Chrpma 4K UST Triple Model Name VA-SP003
Laser Projector
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuV) (dB) (dBuV/im) (dBpV/im) (dB) »
10360.042 46.35 9.14 55.49 68.20 -12.71 peak
15540.063 40.56 10.22 50.78 74.00 -23.22 peak
15540.063 31.29 10.22 4151 54.00 -12.49 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuVv) (dB) (dBuV/im) (dBpV/im) (dB) »
10360.042 4751 9.14 56.65 68.20 -11.55 peak
15540.063 41.68 10.22 51.90 74.00 -22.10 peak
15540.063 32.67 10.22 42.89 54.00 -11.11 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5200MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB) w
10400.042 47.63 9.14 56.77 68.20 -11.43 peak
15600.063 4254 10.22 52.76 74.00 -21.24 peak
15600.063 32.59 10.22 42.81 54.00 -11.19 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/im) (dB) w
10400.042 46.38 9.14 55.52 68.20 -12.68 peak
15600.063 41.28 10.22 5150 74.00 -22.50 peak
15600.063 3257 10.22 42.79 54.00 -11.21 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5240MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB) w
10480.042 48.63 9.27 57.90 68.20 -10.30 peak
15720.063 42.37 10.38 52.75 74.00 -21.25 peak
15720.063 31.96 10.38 42.34 54.00 -11.66 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Tvoe
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/im) (dB) w
10480.042 46.38 9.27 55.65 68.20 -12.55 peak
15720.063 42.18 10.38 52.56 74.00 -21.44 peak
15720.063 31.58 10.38 41.96 54.00 -12.04 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5260MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10520.044 48.61 9.29 57.90 68.20 -10.30 peak
15780.066 4257 10.42 52.99 74.00 -21.01 peak
15780.066 32.49 10.42 4291 54.00 -11.09 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10520.044 47.61 9.29 56.90 68.20 -11.30 peak
15780.066 42.16 10.42 52.58 74.00 -21.42 peak
15780.066 32.57 10.42 42.99 54.00 -11.01 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5300MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuVim) (dB)
10600.044 46.38 9.31 55.69 74.00 -18.31 peak
10600.044 38.42 9.31 47.73 54.00 -6.27 AVG
15900.066 41.09 10.44 5153 74.00 -22.47 peak
15900.066 3257 10.44 43.01 54.00 -10.99 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
10600.044 48.61 9.31 57.92 74.00 -16.08 peak
10600.044 37.52 9.31 46.83 54.00 717 AVG
15780.066 41.43 10.44 51.87 74.00 -22.13 peak
15780.066 3458 10.44 45.02 54.00 -8.98 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
10640.044 46.28 9.35 55.63 74.00 -18.37 peak
10640.044 37.52 9.35 46.87 54.00 -7.13 AVG
15960.066 41.16 10.46 51.62 74.00 -22.38 peak
15960.066 3257 10.46 43.03 54.00 -10.97 AVG
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
10640.044 47.96 9.35 57.31 74.00 -16.69 peak
10640.044 38.63 9.35 47.98 54.00 -6.02 AVG
15960.066 41.26 10.46 51.72 74.00 -22.28 peak
15960.066 32.57 10.46 43.03 54.00 -10.97 AVG
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5500MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11000.044 48.64 9.37 58.01 74.00 -15.99 peak
11000.044 39.62 9.37 48.99 54.00 -5.01 AVG
16500.066 42.18 10.48 52.66 68.20 -15.54 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11000.044 48.61 9.37 57.98 74.00 -16.02 peak
11000.044 39.64 9.37 49.01 54.00 -4.99 AVG
16500.066 42.53 10.48 53.01 68.20 -15.19 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5600MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ—Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
11200.044 4963 9.38 59.01 74.00 -14.99 peak
11200.044 40.25 9.38 4963 54.00 -4.37 AVG
16800.066 43.68 10.49 54.17 68.20 -14.03 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-ampilifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/m) (dBuV/m) (dB)
11200.044 48.63 9.38 58.01 74.00 -15.99 peak
11200.044 40.25 9.38 4963 54.00 -4.37 AVG
16800.066 41.97 10.49 52.46 68.20 -15.74 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT Smart Touch Screen Terminal Model Name CM800
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5700MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11400.044 49.63 9.39 59.02 74.00 -14.98 peak
11400.044 37.84 9.39 47.23 54.00 -6.77 AVG
17100.066 38.64 10.49 49.13 68.20 -19.07 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11400.044 48.63 9.39 58.02 74.00 -15.98 peak
11400.044 40.25 9.39 49.64 54.00 -4.36 AVG
17100.066 4244 10.49 52.93 68.20 -15.27 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5745MHz Antenna Horizontal/Vertical

RADIATED EMISSION ABOVE 1GHZ-Horizontal

Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11490.042 46.38 9.42 55.80 74.00 -18.20 peak
11490.042 37.54 9.42 46.96 54.00 -7.04 AVG
17235.063 40.13 10.51 50.64 68.20 -17.56 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ-Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuv) (dB) (dBuV/im) (dBuV/im) (dB)
11490.042 46.39 9.42 55.81 74.00 -18.19 peak
11490.042 37.84 9.42 47.26 54.00 -6.74 AVG
17235.063 40.13 10.51 50.64 68.20 -17.56 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5785MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
11570.042 46.87 9.42 56.29 74.00 -17.71 peak
11570.042 37.61 9.42 47.03 54.00 -6.97 AVG
17355.063 41.06 10.51 51.57 68.20 -16.63 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB)
11570.042 47.64 9.42 57.06 74.00 -16.94 peak
11570.042 38.61 9.42 48.03 54.00 -5.97 AVG
17355.063 42.19 10.51 52.70 68.20 -15.50 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5825MHz Antenna Horizontal/Vertical
RADIATED EMISSION ABOVE 1GHZ-Horizontal
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuVv) (dB) (dBuV/im) (dBuV/m) (dB)
11650.042 47.62 9.62 52.98 74.00 -21.02 peak
11650.042 38.64 9.62 45.05 54.00 -8.95 AVG
17475.063 43.18 10.75 47.61 68.20 -26.39 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
RADIATED EMISSION ABOVE 1GHZ—Vertical
Frequency Meter Reading Factor Emission Level Limits Margin Value Type
(MH2) (dBuV) (dB) (dBuV/im) (dBuV/m) (dB)
11650.042 46.91 9.62 53.55 74.00 -20.45 peak
11650.042 36.57 9.62 47.64 54.00 -6.36 AVG
17475.063 41.28 10.75 48.61 68.20 -25.39 peak
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.

RESULT: PASS

Note: All test channels of each antenna had been tested. The 802.11a20 of antenna 1 is the worst case and

recorded in the test report.

Other frequencies radiation emission from 1GHz to 40GHz at least have 20dB margin and not recorded

in the test report.

Factor = Antenna Factor + Cable loss - Amplifier gain, Margin= Limit-Level.
The “Factor” value can be calculated automatically by software of measurement system.
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Test result for band edge emission at restricted bands

EUT VAVA Chrpma 4K UST Triple Model Name VA-SP003
Laser Projector

Temperature 25°C Relative Humidity 60%

Pressure 960hPa Test Voltage Normal Voltage

Test Mode 802.11a20 5180MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5180MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5190MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement
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VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5190MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 100100

PNO: Fast ~—»— 17ig: Free Run
IFGain:Low #Atten: 30 dB

Stop 5.2300 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| X

S
(N (1 ¢ 519224 GHz[ 94840 dBuVim
512087 GHz| 58.155 dBuV/m

FUNCTION FUNCTION WIDTH

FUNCTION VALUE  ~

MSG STATUS

Test Graph for Average Measurement

= Keysight Spectrum Analyzer - Swept SA
500

ALIGN AUTO
Avg Type: RMS
Avg|Hold: 1001100

SENSE:INT|

i RL RF 50 Q
Center Freq 5.115000000 GHz
PNO: Fast ~—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.2300 GHz
Sweep 1.066 ms (1000 pts),

#VBW 3.0 MHz*

[04:40:15 PMAug 02, 2021
TRA 1

FUNCTION FUNCTION WIDTH

(N [1[f] 5191 55 GHz| 86.611 dBuV/m
2INERER 5.150 00 GHz| 46.663 dBuV/m
3 I

4

MKR MODE TRC| SCL| X Y

FUNCTION VALUE  ~

MSG STATUS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 306 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11ac80 5210MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 100100

PNO: Fast ~—»— 17ig: Free Run
IFGain:Low #Atten: 30 dB

Stop 5.2900 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| X FUNCTION FUNCTION WIDTH

Y
95.786 dBuV/m

FUNCTION VALUE  ~

1 | f ]
LN (1] f] 515000GHz[ 59.823dBuvim| | | |

MSG STATUS

Test Graph for Average Measurement

= Keysight Spectrum Analyzer - Swept SA
500

ALIGN AUTO
Avg Type: RMS
Avg|Hold: 1001100

SENSE:INT|

i RL RF 50 Q
Center Freq 5.145000000 GHz
PNO: Fast ~—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.2900 GHz
Sweep 1.066 ms (1000 pts),

|04:52:09 PMAUg 02, 2021
TRA 4

MKR MODE TRC| SCL| FUNCTION

o
86586dBuV/m| |

FUNCTION WIDTH

FUNCTION VALUE  ~

- ]
515000GHz| 45697dBuvim| [ [ ]
]

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 307 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11ac80 5210MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 100100

PNO: Fast ~—»— 17ig: Free Run
IFGain:Low #Atten: 30 dB

Mkr2 5.150 00 GHz
55.361 dBuVim|

Stop 5.2900 GHz
Sweep 1.066 ms (1000 pts),

MKR_MODE TRC| SCL| X
N |

FUNCTION FUNCTION WIDTH

o
[1[ €] 524326 GHz| 93.491 dBuV/m
511786 GHz| 59.548 dBuV/m

FUNCTION VALUE  ~

STATUS

Test Graph for Average Measurement

= Keysight Spectrum Analyzer - Swept SA
500

10 dB/div
Log

i RL RF 50 Q
Center Freq 5.145000000 GHz

ALIGN AUTO
Avg Type: RMS
Avg|Hold: 1001100

SENSE:INT|

Trig: Free Run
#Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref 126.99 dBpV/m

Stop 5.2900 GHz
Sweep 1.066 ms (1000 pts),

#VBW 3.0 MHz*

[04:53:31 PMAUg 02, 2021
TRA 4

MKR MODE TRC| SCL| X

o
(N [1[f] 524675 GHz| 84235dBuvim| |
2INEREE
3 I
4

FUNCTION FUNCTION WIDTH

5.150 00 GHz| 43.388 dBuV/m

FUNCTION VALUE  ~

STATUS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 308 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spect

rum Analyzer - Swept SA

10 dB/div
Log

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
Avg|Hold: 100100

= Trig: Free Run

IFGain: Luw #Atten: 30 dB

Ref 126.99 dBpV/m

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC

SCL FUNCTION FUNCTION WIDTH

[1]f] 5315 42 GHz 105 252 dBuV/m
[ f | 5.358 06 GHz s1 §04dBuV/m| | |

FUNCTION VALUE  ~

STATUS

Test Graph for Average Measurement

Keys\ ght Spects

rum Ana\yzer Swept SA
S00 A

Center Freq 5 400000000 GHz

10 dB/div
Log

SENSE:INT] ALIGN AUTO
Avg Type: RMS

Avg|Hold: 1001100

Trig: Free Run
#Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Ref 126.99 dBpV/m

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

#VBW 3.0 MHz*

[05:22:08 PMAUg 02, 2021
TRA 4

MKR MODE TRC

1 I
1 N |
3 I
4

SCL| FUNCTION
l]—
[ f] 48.641 dBuV/m
]

FUNCTION WIDTH

B

FUNCTION VALUE  ~

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp”

is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 309 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5320MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| |

ALIGN AUTO

Avg Type: Log-Pwr

PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION

X Y
| f] 531522 GHz| 106.382 dBuV/m

(N [ 1]
A NT4[f[  535000GHz| 68384dBuV/m| | |

FUNCTION WIDTH FUNCTION VALUE  ~

Test Graph for Average

Measurement

= Keysight Spectrum Analyzer - Swept SA
500

SENSE:INT|

IFGain:Low #Atten: 30 dB

ALIGN AUTO  [05:23:30 PMAug 02, 2021
TRA 1

i RL RF 50 Q
Center Freq 5.400000000 GHz . Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| X Y FUNCTION
[l N |1 [f| = 531882GHz| 98161dBuvim| |
2INERER 45.932 dBuV/m
i- ]

FUNCTION WIDTH FUNCTION VALUE  ~

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 310 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5310MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
—»— Trig: Free Run Avg|Hold: 100/100

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR_MODE TRC| SCL| FUNCTION | FUNCTION WIDTH FUNCTION VALUE_ -
I

nn—mnmm 97, 522 dBuV/m

MSG STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SENSE:INT| ALIGN AUTO  [05:34:27 PMAug 02, 2021
TRA 4

Center Freq 5 385000000 GHz . Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Mkr2 5.350 00 GHz
44.952 dBuVim|

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

C| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE  ~

| £ 5 308 22 GHz| 89 292 dBuvim| |
[ 5.35000GHz|

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 311 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5310MHz Antenna Vertical

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT|

| ALIGN AUTO

= Trig: Free Run

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Avg Type: Log-Pwr
Avg|Hold: 100100

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL|

[1]f] 5 308 22 GHz 95 001 dB Vim

FUNCTION

FUNCTION WIDTH FUNCTION VALUE  ~

STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SENSE:INT|

ALIGN AUTO  [05:35:51 PMAug 02, 2021
TRA 1

Center Freq 5 385000000 GHz
PNO: Fast ~—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

En dBidiv__Ref 126.99 dBuVim

Avg Type: RMS
Avg|Hold: 1001100

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

42.638 dBuVim

C| SCL| FUNCTION

| £ 5 307 99 GHz| 86 ass dBuvim| |
[ 5.35000GHz|

FUNCTION WIDTH FUNCTION VALUE  ~

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp”

is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 312 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11ac80 5290MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

10
Lo

SENSE:INT|

ALIGN AUTO

= Trig: Free Run
IFGainlow _ #Atten: 30 dB

gBrdiv Ref 126.99 dBpV/m

Avg Type: Log-Pwr
Avg|Hold: 100100

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE| TRC| SCL| FUNCTION

I]_I&BEIE 96. 443 dBuV/m

2 | N [17f]  535000GHz[ 67540dBwWm| [ [ ]

FUNCTION WIDTH FUNCTION VALUE  ~

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SENSE:INT|

ALIGN AUTO  [05:43:14 PMAug 02, 2021
TRA 4

Center Freq 5 355000000 GHz

10
Log

PNO: Fast ~—»— 17ig: Free Run
IFGain:Low #Atten: 30 dB

dBidiv__Ref 126.99 dBuVim

Avg Type: RMS
Avg|Hold: 1001100

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION
1 lTHI n—mmmm 86, 545 dBuV/im| |
2 [ NT4f] 535000GHz[ 45705 dBuV/m

FUNCTION WIDTH FUNCTION VALUE  ~

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 313 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11ac80 5290MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
—»— Trig: Free Run Avg|Hold: 100/100

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.6100 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
| f ] 91, 025 dBuV/m
2 | N [1]f] 5460 00GHz[ 54020dBuVIim| | [ ]

MSG STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SEHSE‘]HT| ALIGN AUTO |I]5‘44:3E- PMAug 02, 2021

Center Freq 5 355000000 GHz . Avg Type: RMS TRA 4
PNO: Fast ~»~ Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.5000 GHz
Sweep 1.066 ms (1000 pts),

C| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE  ~

| £ 5 252 67 GHz| 84.871 dB Vim|l
[ 5.35000GHz]

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 314 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5500MHz Antenna Horizontal

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT|

| ALIGN AUTO

= Trig: Free Run

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Avg Type: Log-Pwr
Avg|Hold: 100100

Stop 5.52000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE| TRC| SCL|

| f] 5 495 38 GHz| 103. ass dBuV/m

FUNCTION

2 [ N T1]f] 5460 00CHz[ 40080dBuVm[ [ T 1]

FUNCTION WIDTH FUNCTION VALUE  ~

STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SENSE:INT|

ALIGN AUTO  [06:14:42 PMAug 02, 2021
TRA 4

Center Freq 5 460000000 GHz
PNO: Fast ~—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Avg Type: RMS
Avg|Hold: 1001100

Stop 5.52000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL|

FUNCTION

(N [1[f] 5 50162 GHz| 95 asa dBuvim| | I
PN 1] f | 5460 00GHz[ 40509dBuVim| [ [ 7]

FUNCTION WIDTH

FUNCTION VALUE  ~

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp”

is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com

Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 315 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11a20 5500MHz Antenna Vertical

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
—»— Trig: Free Run Avg|Hold: 100/100

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.52000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
| f] 5501 50 GHz| 101 957 dBuV/m
2 | N [1]f] 5460 00GHz[ 50200dBuwV/im[ | [ 1]

MSG STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SEHSE‘]HT| ALIGN AUTO |I]6‘16:EI4 PMAug 02, 2021

Center Freq 5 460000000 GHz . Avg Type: RMS TRA 4
PNO: Fast ~»~ Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.52000 GHz
#VBW 3.0 MHz* Sweep 1.066 ms (1000 pts),

MKR_MODE TRC| SCL| FUNCTION | FUNCTION WIDTH FUNCTION VALUE_ -
N | I]—
Al N [1]f] 5.460 00 GHz
i [ T 1

B

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6
Page 316 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5510MHz Antenna Horizontal

RESULT: PASS

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| |

ALIGN AUTO

= Trig: Free Run

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Avg Type: Log-Pwr
Avg|Hold: 100100

Stop 5.55000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL|

(N [1[f] 5 51186 GHz| 96. sas dBuV/m
3 INNENEA 5.45150 GHz| _58.622 dBuVim

FUNCTION

FUNCTION WIDTH FUNCTION VALUE  ~

STATUS

Test Graph for Average

Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SENSE:INT|

ALIGN AUTO  [06:30:11 PMAug 02, 2021
TRA 1

Center Freq 5 475000000 GHz
PNO: Fast ~—»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

#VBW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 1001100

Stop 5.55000 GHz
Sweep 1.066 ms (1000 pts),

MKR_MODE TRC| SCL| FUNCTION
N | I]—
Al N [1]f] 5.460 00 GHz
i [ T 1

FUNCTION WIDTH FUNCTION VALUE  ~

STATUS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection

Stamp”

is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd

Tel: +86-755 2523 4088

E-mail: agc@agccert.com

Web: http://www.agccert.com/




®
A\GC Report No.: AGC00210210705FE06

Page 317 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11n40 5510MHz Antenna Vertical

Test Graph for Peak Measurement

= Keysight Spectrum Analyzer - Swept SA

SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
—»— Trig: Free Run Avg|Hold: 100/100

IFGain: Luw #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.55000 GHz
#VBW 3.0 MHz Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
(N [1[f] 5 512 31 GHz| 94.561 dB Vim I
PN (1] f 5460 00GHz[ 54126dBuV/im| |
3 INNENEA 5.45120 GHz| 56.275 dBuV/m

MSG STATUS

Test Graph for Average Measurement

Keys\gm Spenvum Ana\yzer Swept SA
S00 A

SEHSE‘]HT| ALIGN AUTO |I]6‘31:B PMAug 02, 2021

Center Freq 5 475000000 GHz . Avg Type: RMS TRA 4
PNO: Fast ~»~ Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

10 dBidiv__ Ref 126.99 dBuVim
Log

Stop 5.55000 GHz
Sweep 1.066 ms (1000 pts),

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ ~
(N [1[f] 5 607 66 GHz| 86. 525 dBuvim| |
PN 1] f | 546000 GHz| 39.041dBuVim| |

RESULT: PASS

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by the “Dedicated Testing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the written authorization of AGC. The test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15days after the issuance of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agcO1@agccert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agccert.com Web: http://www.agccert.com/




AGC

Report No.: AGC00210210705FEQ6

Page 318 of 349

VAVA Chroma 4K UST Triple
EUT Laser Projector Model Name VA-SP003
Temperature 25°C Relative Humidity 60%
Pressure 960hPa Test Voltage Normal Voltage
Test Mode 802.11ac80 5530MHz Antenna Horizontal

RESULT: PASS
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